

Proposal for dosage adjustment and timing of chemotherapy in hemodialyzed patients

N. Janus^{1*}, J. Thariat², H. Boulanger³, G. Deray¹ & V. Launay-Vacher¹

¹ICAR-Department of Nephrology, Pitié-Salpêtrière Hospital, Paris; ²Department of Radiation Oncology, Centre Antoine Lacassagne, University of Nice Sophia-Antipolis, Nice and ³Department of Nephrology and Dialysis, Clinique de l'Estrée, Stains, France

Received 7 July 2009; revised 13 October 2009 & 23 November 2009; accepted 9 December 2009

Background: The increased incidence of malignancies in patients with chronic renal failure has been discussed since the mid-70s. On the other hand, the high frequency of chronic renal insufficiency among cancer patients has been recently assessed in the Insuffisance Rénale et Médicaments Anticancéreux Study which demonstrated a prevalence as high as 50%–60% of the patients for all stages of kidney disease. Furthermore, the incidence of end-stage renal disease is growing worldwide and so is the number of patients on chronic dialysis, hemodialysis (HD) for the large majority of them. As a result, the question of cytotoxic drug handling in those patients in terms of dosage adjustment and time of administration regarding the dialysis sessions needs to be addressed to optimize cytotoxic drug therapy in those patients.

Methods: We reviewed the international literature on the pharmacokinetics, efficacy, tolerance and dosage adjustment of cytotoxic drugs used to treat solid tumor patients and when available, specific literature on HD cancer patients.

Results: From these data, dosing recommendations are given for the most prescribed cytotoxic drugs in clinical practice.

Conclusions: Dosage adjustments are often necessary in HD cancer patients. These adaptations have to be carefully carried out to optimize drug exposure, ensure efficacy and reduce the risk of side-effects.

Key words: cytotoxic drugs, dosing recommendations, hemodialysis, pharmacokinetics

introduction

Since the demonstration in the 1940s that hemodialysis (HD) can sustain life and relieve the symptoms of uremia, the widespread access to dialysis that began in the 1970s has been lifesaving for patients with acute kidney failure or end-stage renal disease (ESRD). Today, >1 million people worldwide benefit from long-term dialysis. The number of patients under dialysis is increasing by at least 5% in Western countries due to increasing age and type II diabetes, the prevalence of which also increases and which is frequently associated with deterioration of renal function. Significant improvements of chronic renal replacement therapy have led to prolonged survival. Since cancer is common in the elderly, oncologists are likely to be faced with patients who suffer from both cancer and ESRD. Despite conflicting results among various studies in the 1990s, there is now sufficient evidence to conclude that there is a heightened incidence of at least some cancers in dialysis patients. Plausible mechanisms of carcinogenesis include chronic oxidative stress and compromised immune system. Patients with ESRD display enhanced genomic damage that

may have pathophysiological relevance for cancer development [1]. The increased incidence of malignancies with ESRD has been discussed since the mid-70s [2–4]. In a recent study, the authors prospectively followed 454 HD patients and reported a 3-year survival rate of 65% and 12% of the deaths were due to cancer [5]. In a large cohort of Australian ESRD patients, the authors reported a higher incidence of all types of cancer in dialysis patients as compared with nondialysis pre-ESRD patients with a standardized incidence ratio of 1.35 (95% confidence interval 1.27–1.45) [6]. Ninety percent of ESRD patients undergo HD as the preferred renal replacement therapy. There is a paucity of information regarding issues surrounding the optimal management of such patients, especially those needing chemotherapy. In particular, the question of cytotoxic drug handling in those patients in terms of dosage adjustment and time of administration regarding the dialysis session needs to be addressed to optimize cytotoxic drug therapy and to minimize toxic effects in those patients.

drug handling in HD patients

In dialysis patients, two issues must be considered. First, renal function of HD patients is no longer functional. Therefore, these patients may necessitate drug dosage reduction to avoid overdosage and drug toxicity. As a result, drug prescription

*Correspondence to: Dr N. Janus, Department of Nephrology, Pitié-Salpêtrière Hospital, 47-83 Boulevard de l'Hôpital, 75013 Paris, France. Tel: +33-1-42-17-72-86; Fax: +33-1-42-17-72-12; E-mail: nicolas.janus@psl.aphp.fr

must be cautiously checked before administration—with appropriate dosage adjustment whenever necessary to ensure efficacy while avoiding overdosage and related side-effects. Secondly, drug clearance by dialysis must be taken into account for appropriate chemotherapy timing. Dialysis therapy is used in chronic uremia to remove toxic waste products that accumulate in patients with ESRD but this technique may also remove drugs. Subsequently, it is necessary to determine what fraction of drugs is removed by HD to plan chemotherapy strictly after HD sessions and thereby avoid drug removal which may result in a loss of efficacy. For drugs that are not significantly removed by dialysis, administration can be carried out anytime, before or after HD sessions. On the other hand, partial dialysis removal may also be used to improve drug tolerance. Indeed, it may be recommended to start dialysis sessions at a certain time following chemotherapy to remove the drug that has not distributed to the site of action and could generate side-effects. Such procedures have been used with some platinum for instance.

Three indices evaluate the influence of HD on drug pharmacokinetics: HD clearance, extraction coefficient and F_{HD} (dialysis extraction factor).

HD clearance is the removal rate relative to blood concentration when entering the dialyzer. It is calculated by the amount removed (mg/min) relative to the rate of presentation (mg/ml).

$$CL_{HD}(\text{ml/min}) = \frac{[(C_a - C_v) \times Q_b]}{C_a},$$

with C_a , concentration entering the dialyzer (mg/ml); C_v , concentration leaving the dialyzer (mg/ml) and Q_b , blood flow (ml/min).

Extraction coefficient, also called extraction ratio, is the percentage of drug removed from blood across the dialyzer. It is calculated by the rate of removal (ml/min) relative to the rate of presentation (ml/min) [7].

$$E(\%) = \frac{CL_{HD}}{Q_b},$$

with CL_{HD} , hemodialysis clearance (removal; ml/min) and Q_b , blood flow rate (ml/min).

Dialysis clearance and extraction coefficient measure the ability of a dialysis system to remove drug from blood. Nevertheless, they do not indicate how readily the drug is removed from the body.

Noteworthy, HD clearance and extraction ratio cannot be extrapolated to the clinical setting. It is necessary to refer to the F_{HD} of the drug (when available) to determine the clinical impact of dialysis sessions.

F_{HD} represents the influence of dialysis on drug pharmacokinetics. F_{HD} derives from the total body clearance (CL) and the HD clearance (CL_{HD}) of a drug. The influence of HD is clinically relevant if F_{HD} exceeds 25% of the overall drug elimination in a hemodialyzed patient [8]: $F_{HD} = CL_{HD}/CL$. Since F_{HD} is a quite recent concept, it is rarely reported in studies and must be calculated from CL_{HD} and CL when available. CL consists of the sum of HD clearance (CL_{HD}) and total body clearance derived from pharmacokinetic analysis of a non-HD day (CL_{tot_NHD}). As a result, $F_{HD} = CL_{HD}/(CL_{HD} + CL_{tot_NHD})$ [9].

most prescribed cytotoxic drugs

To our best knowledge, data remain scanty for most prescribed cytotoxic drugs in HD cancer patients. We used the list of the most prescribed cytotoxic drugs in the Insuffisance Rénale et Médicaments Anticancéreux (IRMA) population of solid tumor patients [10], where patients had decreased glomerular filtration rate (GFR) and renal insufficiency in 50%–60% of the cases. The list of the 10 most prescribed cytotoxic drugs in the IRMA study is presented in Table 1 with statements on whether dosage adjustment would be needed in ESRD patients according to two sources: the ‘GPR Anticancéreux. Guide de Prescription et Rein’, a prescription handbook edited in France on this topic by Launay-Vacher et al. [12] and a position paper from the International Society of Geriatric Oncology, by Lichtman et al. [11].

The literature search was carried out using PubMed and the following keyword chain: ‘Drug AND ((end stage renal disease) OR dialysis OR hemodialysis)’. The term ‘drug’ comprised any synonyms of the International Nonproprietary Name of the drug; for instance, for 5-FU, the search was carried out on ‘(5FU OR 5-FU OR fluorouracile OR fluorouracil) AND ((end stage renal disease) OR dialysis OR hemodialysis)’ (Table 2).

grading

Since most of the data available derive from case reports and case series, we decided to grade our recommendations for drug dosing in hemodialyzed patients, to emphasize that high-level evidence is still lacking.

Grade A—scientific evidence available on the basis of:

- randomized clinical trials with significant populations included and
- meta-analyses of clinical trials

Grade B—scientific rationale on the basis of:

- randomized clinical trials but with a weak power,
- nonrandomized clinical studies and
- cohort studies

Grade C—low level of scientific evidence:

- case-control studies,
- comparative trials with historical data,
- retrospective studies and
- case series or case reports

individual drug literature analysis

5-fluorouracil

5-Fluorouracil is mostly metabolized in the liver and renal excretion of 5-fluorouracil accounts for <10% [13]. The most recent case published in the literature reports the postoperative use of 5-FU-based combination therapy in a 74-year-old patient

Table 1. Most prescribed cytotoxic drugs in the IRMA study

INN	Need for dosage adjustment in hemodialysis patients according to	
	Launay-Vacher et al. [10]	Lichtman et al. [11]
5-FU	No	No
Capecitabine	No data	No data
Carboplatin	Yes	Yes
Cisplatin	Yes	Yes
Cyclophosphamide	Yes	Not mentioned in the recommendations
Docetaxel	No data	No data
Doxorubicin	No	No data
Epirubicin	No data	No
Etoposide	Yes	Yes
Gemcitabine	No	No data
Irinotecan	No data	No data
Methotrexate	No data	No data
Oxaliplatin	No data	No data
Paclitaxel	No	No
Vinorelbine i.v.	Yes	No data

INN, International Nonproprietary Name; 5-FU, 5-fluorouracil.

with colorectal carcinoma on regular HD. The patient received weekly CPT-11 (50 mg/m²) followed by leucovorin (10 mg/m²) and 5-FU (400 mg/m²) just after HD. Plasma concentrations of both SN-38, an active metabolite of CPT-11, and 5-FU were not increased compared with those of patients with normal renal function. The patient presented with grade 3 hematological toxicity that recovered by granulocyte colony-stimulating factor. The authors concluded that this 'dose-reduced Saltz regimen' is feasible for colorectal cancer (CRC) patients under dialysis [14].

5-Fluorouracil was also used in another protocol in a 68-year-old woman under dialysis. FOLFOX4 was administered with doses of oxaliplatin of 40 mg/m² and 5-FU of 300 mg/m² as a bolus and a continuous i.v. infusion of 500 mg/m². HD was carried out 1 h after the administration of oxaliplatin on day 1 and was repeated 2 days later after the completion of chemotherapy. Vomiting (grade 2), anorexia and leukopenia (both grade 3) were observed after the first course. A total of four courses were administered thereafter by reducing the dose of oxaliplatin to 32 mg/m², the i.v. bolus of 5-FU to 240 mg/m² and continuous infusion of 5-FU to 400 mg/m². Measurement of drug concentrations showed that free oxaliplatin was immediately eliminated by dialysis. The authors concluded that FOLFOX4 in dialysis patients was feasible but needed dose reduction [15].

Some data indicate that the metabolic clearance of 5-FU may be altered in patients with ESRD. Actually, uremic toxins accumulate in ESRD patients during the interdialytic period and may interfere with drug metabolism. Other authors demonstrated intact pharmacokinetics of 5-FU in one ESRD patient but impaired elimination of one 5-FU metabolite, the alpha-fluoro-beta-alanine (FBAL) between two dialysis sessions, resulting in the accumulation of FBAL. They reported that FBAL was removed by dialysis, indicating that dialysis may be effective if intolerance due to FBAL occurs [16]. Others reported the case of a 68-year-old HD patient treated with three courses of

Table 2. Results of the literature search

INN	Total number of references retrieved	References with abstract available
5-FU	105	90
Capecitabine	1	1
Carboplatin	58	55
Cisplatin	161	142
Cyclophosphamide	714	604
Docetaxel	14	12
Doxorubicin	157	144
Epirubicin	11	10
Etoposide	75	71
Gemcitabine	16	15
Irinotecan	9	9
Methotrexate	230	180
Oxaliplatin	4	4
Paclitaxel	81	79
Vinorelbine	2	1

Keywords chain for searching PubMed: 'Drug AND [(end stage renal disease) OR dialysis OR hemodialysis]'.

INN, International Nonproprietary Name; 5-FU, 5-fluorouracil.

combined radiotherapy and full-dose chemotherapy with 5-FU and cisplatin for esophageal carcinoma. Tolerance and tumor response were satisfactory without relapse at 3 years [17].

These observations indicate that 5-FU may be used at its usual dosage in patients with ESRD undergoing HD. It is however recommended to administer the drug after HD session on HD days since the drug may be removed.

capecitabine

Capecitabine and some of its active metabolites are predominantly eliminated by the kidney; 96% of the administered dose is recovered in the urine. Capecitabine is the oral inactive prodrug for 5-FU, with some particularities in the resulting distribution of 5-FU in the organism due to some specificities in the distribution of thymidine phosphorylase. This enzyme is responsible for capecitabine activation to 5-FU and other metabolites and is overexpressed in tumor cells [18, 19]. It is well known that capecitabine needs dosage adjustment in patients with renal insufficiency. In one pharmacokinetic study of capecitabine conducted on renal insufficiency patients (no HD patients), it was reported that renal impairment had no effect on the pharmacokinetics of capecitabine or 5-FU but leads to an increase in the systemic exposure to two metabolites, 5'-deoxy-5-fluorouridine (5'-DFUR) and FBAL [20]. Following administration of capecitabine, 5'-DFUR is the direct precursor of 5-FU and FBAL is the final metabolite of 5-FU. Both metabolites are not cytotoxic but the exposition to 5'-DFUR is correlated to safety. However, no data are available for patients whose GFR or creatinine clearance is <30 ml/min [10] and for HD patients.

carboplatin

Renal elimination accounts for the removal of 95% of carboplatinum. The dose administered should be adjusted in

proportion to the reduction of creatinine clearance for patients with renal impairment. Those require lower doses to achieve area under the curve (AUC) comparable with those of patients with normal renal function. Calvert et al. [21] have proposed the following formula for dose calculation: $\text{dose (mg)} = \text{AUC} \times (\text{GFR} + 25)$. In patients on chronic HD, the issue is how to evaluate the GFR in the Calvert formula. In clinical practice, an acceptable way to prescribe carboplatin in HD patients is to plan the administration after a HD session, thus during a period when the GFR is approximately equal to 0. As a result, the carboplatin dose is the same for every HD patient, i.e. equal to the target $\text{AUC} \times 25$ [22]. Furthermore, it has been demonstrated that carboplatin was removed by HD [23]. This dialyzability may help to improve tolerance and various authors have recommended to plan HD following carboplatin infusions. In practice, it would be advisable to plan the administration of carboplatin on a nondialysis day, so that the following HD session occurs between 12 and 24 h after the course.

cisplatin

Cisplatin is mainly eliminated through the kidney (90%) [24]. Nephrotoxicity is no longer a limitation in HD patients but patients remain exposed to potential dose-related side-effects, such as anemia and neuropathy. The dose of cisplatin must therefore be reduced in HD patients. In patients on HD, cisplatin clearance is similar to that observed in patients with normal renal function after a single administration of 30 mg. However, a significant fall of the clearance of the free fraction of cisplatin has been reported in one HD patient [25]. Several studies have demonstrated good efficacy and tolerance of cisplatin in HD patients. One HD patient received four cisplatin infusions of 25 mg/m² in two courses and underwent HD before each treatment [26]. In another study, cisplatin was given in HD patients at a dose of 50 mg, four administrations every 15 days, followed by two administrations of 80 mg. The plasma concentration was never >3.16 µg/ml [27]. Five other HD patients received cisplatin at various doses [28]: two patients started cisplatin at the initial dose of 40 mg/m² followed by injections of 80 mg/m² and three at the dose of 80 mg/m² upfront. Tolerance to cisplatin in all these patients was similar to that in patients with normal renal function.

Finally, the initial doses of cisplatin in HD patients must be reduced by 50%, at a recommended dose of 25–50 mg/m² every 3–6 weeks [12]. Furthermore, cisplatin is highly and irreversibly bound to plasmatic proteins [24]. Free cisplatin is dialyzable and the loss of free cisplatin during HD is not compensated by bound cisplatin. Therefore, cisplatin must be given following HD sessions or on nondialysis days.

cyclophosphamide

Approximately 70%–80% of the administered dose of cyclophosphamide is transformed into metabolites by hepatic enzymes. Cyclophosphamide has at least six active metabolites, with different pharmacokinetic characteristics for each metabolite [29]. Between 30% and 60% of the total cyclophosphamide dose is eliminated by the kidneys as cyclophosphamide or metabolites [29]. All the cytotoxic effects of this drug correspond to active metabolites but most of these

compounds will be inactivated thereafter. The pharmacokinetic profiles of cyclophosphamide and its metabolites can be modified in renal insufficiency patients [30, 31]. In one study, cyclophosphamide was administered at a dose of 0.5–1 g/m² over 1 h i.v. in HD patients (HD 7 h after administration). Mean cyclophosphamide clearance was moderately lower in HD patients than in patients with normal renal function. Furthermore, the AUC of cyclophosphamide was increased in HD patients. Consequently, it is necessary to reduce the dose of cyclophosphamide by 25% in HD patients [30].

Since cyclophosphamide is removed by dialysis, it should be given after HD sessions.

docetaxel

Docetaxel is poorly eliminated by the kidney. Only 6% of the dose administered is recovered unchanged in the urine [32]. There are limited data about the use of docetaxel in HD patients. One HD prostate cancer patient received 35 mg/m² of docetaxel at days 1, 8 and 15 [33]. The pharmacokinetic parameters were similar to those of patients with normal renal function. The treatment was well tolerated but the efficacy was not reported. Another cancer patient received 65 mg/m² of docetaxel in association with carboplatin 2 h before HD sessions. Plasma concentration of docetaxel in the HD patient was similar to those of patients with normal renal function [34]. The treatment was efficient, with grade 2 leukopenia and thrombocytopenia. Therefore, docetaxel should be used with caution in HD patients and it seems reasonable to start the treatment at a dose of 65 mg/m², with adaptations according to tolerance and efficacy.

Furthermore, docetaxel is not removed by the HD procedure [33], so docetaxel can be used before or after HD sessions.

doxorubicin

Doxorubicin is a first-generation anthracycline. Data on doxorubicin pharmacokinetics in patients with renal insufficiency are limited. Since doxorubicin and its main active metabolite (doxorubicinol) are not predominantly eliminated by the urinary tract [35], the dose of doxorubicin should not be modified in renal insufficiency patients in theory. Noteworthy, the AUC of doxorubicin and doxorubicinol are higher in renal insufficiency patients than in patients with normal renal function. However, the half-lives of these two compounds are the same in both patient groups [36].

Therefore, doxorubicin may not need dose adjustment in patients with renal insufficiency and in HD patients [10]. In the absence of data on the dialysance of doxorubicin and its main metabolite, the administration of doxorubicin should be done after or on a day without HD.

epirubicin

Epirubicin is a second-generation anthracycline from the same family of doxorubicin. Epirubicin is poorly eliminated by the kidney. Renal excretion is ~9% [37].

There are limited data on the use of epirubicin in patients with ESRD and no data on epirubicin pharmacokinetics in HD patients. However, one HD patient with breast cancer received epirubicin at a weekly dose of 30 mg/m² for 16 weeks. The patient

had no leukopenia, thrombocytopenia or cardiotoxicity. Epirubicin was considered safe and efficient for breast cancer patients with chronic renal failure undergoing HD [38].

Finally, it does not seem necessary to modify the dose of epirubicin in HD patients. Since epirubicin removal by HD has not been studied, epirubicin should be administered after HD sessions or on nondialysis days in order to prevent unwanted drug loss.

etoposide

Approximately 40% of an etoposide dose is excreted by the kidneys [39]. Several studies have investigated the pharmacokinetics and toxicity profiles of etoposide in HD patients. Pharmacokinetic parameters were comparable to those of patients with normal renal function in two studies [28, 40]. The first consisted of a dose-escalation study of etoposide at a starting dose of 50 mg/m² in association with cisplatin and before HD in five patients [28]. Both drug doses were progressively increased and reached 80 mg/m² and 100 mg/m² for cisplatin and etoposide, respectively. Toxicity was manageable and the standard dose was considered feasible in HD patients. A second study carried out on one HD patient receiving etoposide in combination with doxorubicin and cyclophosphamide confirmed these findings [40]. However, other studies observed a rise of the AUC and a prolonged half-life of etoposide in renal insufficiency patients, including HD patients [22]. Additional data showed that a dose reduction of etoposide was necessary in order to avoid hematological toxicity in renal insufficiency patients [41–43].

On the basis of studies conducted in HD patients [42, 44], a dose reduction of etoposide should be recommended in HD patients. The etoposide dose should be reduced by 50% and administered at a dose of 25–75 mg/m²/day. Finally, as etoposide is not removed by HD, etoposide can be used before or after HD sessions [42].

gemcitabine

Gemcitabine is rapidly deaminated after administration to an inactive metabolite, 2',2'-difluorodeoxycytidine (dFdU). The renal elimination of gemcitabine and its metabolites accounts for <10% and for 90% of the administered dose, respectively [45].

The use of gemcitabine in HD patients has been found safe. Gemcitabine was given at 1000 mg/m² in HD pancreatic or CRC patients, on days without HD [45, 46]. Pharmacokinetic parameters (AUC, elimination half-life, C_{max}) of gemcitabine were not altered. However, a 5- to 10-fold prolongation of its elimination half-life and a higher AUC of dFdU were measured in HD patients [46]. Because dFdU may induce side-effects, it is recommended to monitor treatment tolerance while maintaining dose intensity whenever possible to preserve efficacy [46, 47].

While gemcitabine removal by HD has never been studied, it is known that dFdU is removed by HD. It is therefore recommended to start HD sessions 6–12 h after gemcitabine administration to minimize the potential side-effects of dFdU [47].

irinotecan

After administration, irinotecan is converted by carboxylesterases to an active metabolite, SN-38. Urinary

excretion of irinotecan and SN-38 accounts for <20% of the elimination of the administered dose [48, 49]. The authors of two case reports emphasized the necessity for irinotecan to have its dosage reduced in ESRD patients. The first patient received irinotecan at a dosage of 180 mg/m² as part of a first-line folinic acid, 5-FU and irinotecan (FOLFIRI) chemotherapy for metastatic CRC and died within 3 weeks after his first course, with grade 4 diarrhea (starting day 9) and grade 4 neutropenia (starting day 14). The second patient was a 57-year-old man treated with four cycles of FOLFIRI. Febrile neutropenia occurred 10 days after the first course of irinotecan at a dosage of 180 mg/m² and 8 days after the second course at a reduced dose of 120 mg/m². The patient died of those complications. In this patient, plasma concentrations of irinotecan and its metabolite, SN-38, were measured during the course of the first FOLFIRI cycle on days 2 and 4, before and after dialysis sessions. Although irinotecan was partially dialyzable, SN-38 was not [50]. In another case report, the authors reported an efficient dose-reduced protocol with irinotecan. A 45-year-old male with chronic renal failure was diagnosed with stage 3 CRC. He received CPT-11 (50 mg/m², 80 mg total) weekly. No hematological or non-hematological toxicity of grade 3/4 was observed. Due to excellent tolerability and the lack of severe side-effects, the dose was increased up to 80 mg/m² weekly. However, dose escalation to 100 mg/m² resulted in severe diarrhea (grade 4). Within 2 months of treatment, the patient achieved partial remission [51].

A reduced dosage of weekly 50 mg/m² of irinotecan might therefore be recommended preferably after HD sessions or on nondialysis days.

methotrexate

Methotrexate is an antifolate drug exclusively eliminated via the kidney with 60%–90% of the administered drug found in the urine unchanged [52, 53]. There is no study on methotrexate pharmacokinetics in HD cancer patients. However, nine dialysis patients [54–59], including two on peritoneal dialysis and seven on HD, were treated with methotrexate for rheumatological diseases. All patients had hematological toxicity under low doses of methotrexate (2.5–10 mg/week). Seven patients recovered but three died [54, 56, 59]. Among them, one had received a single dose of 2.5 mg [54].

The use of methotrexate even at very low doses may have severe or fatal consequences in HD patients and its use is contraindicated in HD patients by the French health authorities in rheumatology. Therefore, if methotrexate is mandatory for cancer, the dose must be reduced by 75% with close monitoring of adverse reactions as long as there are no data on safety and efficacy with this dosage in HD cancer patients. Methotrexate can be removed by HD, especially when using high-flux HD membranes [60–62]. Therefore, methotrexate should be administered after HD sessions in ESRD patients.

oxaliplatin

Oxaliplatin is mainly eliminated by the kidney [63]. Its pharmacokinetic profile is altered in renal insufficiency patients. Indeed, strong correlations were found between (i) GFR and drug clearance and (ii) GFR and the AUC of the drug in patients

with various degrees of renal insufficiency [64, 65]. However, multiple administrations of oxaliplatin (130 mg/m^2 every 3 weeks) in renal insufficiency patients with a $\text{GFR} > 20 \text{ ml/min/1.73 m}^2$ did not increase toxic effects [64]. In the same study, one ESRD patient ($\text{GFR} = 13 \text{ ml/min/1.73 m}^2$) was excluded for sepsis after two administrations (every 3 weeks) of 60 mg/m^2 . Consequently, these authors and others recommended not to modify the dosage of oxaliplatin in patients with a $\text{GFR} > 20 \text{ ml/min/1.73 m}^2$ [64]. However, there are limited data on the pharmacokinetics and efficacy/safety of oxaliplatin in HD cancer patients. One HD patient with liver metastasis from colon cancer received hepatic arterial infusion of oxaliplatin at a dose of 60 mg twice a week during HD sessions [66]. Because the first three cycles were carried out without side-effect, the dose was escalated to 70 mg . No hematological toxicity or neuropathy was observed until the seventh cycle of treatment. However, oxaliplatin was discontinued because of tumor progression and the patient died a few months later. Other studies investigated the administration of oxaliplatin in HD patients, for which the administration of the drug was carried out before the HD session. However, these studies did not determine the optimal dose of oxaliplatin in HD patients [67].

On the basis of these limited data, it is difficult to determine whether oxaliplatin can be prescribed and whether a dose reduction is necessary in HD patients. The French health authorities have contraindicated the use of oxaliplatin in HD patients.

Since the dialysis removal rate is $>80\%$ [15, 66], the administration of the drug might be best done after HD sessions or on nondialysis days [15]. Owing to the lack of convincing data on i.v. infusions, oxaliplatin cannot be recommended in HD patients. However, when it is mandatory, we might indicate a starting intravenous dose of oxaliplatin reduced by 30%.

oxaliplatin. However, there are no information on the efficacy and the safety of oxaliplatin in HD patients at such a dose.

paclitaxel

Paclitaxel is extensively metabolized by hepatic cytochrome *P*-450 and excreted mainly in the bile, with $<10\%$ excreted by the kidneys. Several pharmacokinetic studies of paclitaxel showed that paclitaxel pharmacokinetics in HD patients was comparable with those in patients with normal renal function [68–70]. In one study, the C_{max} and the AUC of paclitaxel at doses of 250 and 350 mg/m^2 (given on nondialysis days) were 0.450 mg/l and $14.4 \text{ mg}\cdot\text{h/l}$ and 0.853 mg/l and $17.9 \text{ mg}\cdot\text{h/l}$, respectively. The level of systemic paclitaxel exposure in an anephric patient was comparable with (or lower than) that achieved in patients with normal renal function at a similar dosage. Furthermore, the apparent clearance in an anephric patient was within the range of that observed in patients without kidney dysfunction ($273\text{--}327$ versus $102\text{--}359 \text{ ml/min/m}^2$, respectively) [68]. In addition, several publications reported good tolerance of paclitaxel in patients with renal insufficiency [70–72]. In one case, paclitaxel was administered at the dose of 175 mg/m^2 by i.v. infusion over 24 h on a day without dialysis. Tolerance to treatment was good [73]. In another case, paclitaxel was administered at the dose of 150 mg/m^2 by i.v. infusion over 3 h in combination with carboplatin, on a day without dialysis, in a ovarian cancer HD patient. The

authors reported good efficacy and tolerance [72]. In a HD ovarian cancer patient, paclitaxel was administered in three infusions of 175 , 225 and 300 mg/m^2 , on a day without dialysis [70]. The treatment was well tolerated and considered effective by the authors.

Therefore, paclitaxel can be used in HD cancer patients. Furthermore, since paclitaxel is not dialyzable, it may be used before or after HD sessions [68].

vinorelbine

Vinorelbine is mainly eliminated through the liver, only 8% of the administered dose being recovered unchanged from the urine [74]. There are very limited data on the use of vinorelbine in HD patients. One HD cancer patient was treated at the starting dose of 25 mg/m^2 weekly administered i.v. following HD [75]. The patient developed neutropenia and the dose was reduced by half, then re-increased to $20 \text{ mg/m}^2/\text{week}$ with good tolerance.

Therefore, it is recommended to reduce the dose of vinorelbine in HD patients and to initiate the treatment with the starting dose of $20 \text{ mg/m}^2/\text{week}$ i.v. There are no data on the use of oral vinorelbine in HD patients. The removal of vinorelbine by HD has not been studied, so the administration of the drug should be done after HD sessions or on nondialysis days.

discussion

Patients with end-stage kidney disease secondary to such causes as diabetes, nephroangiosclerosis, polycystic kidney disease, disorders of the urinary tract (reflux nephropathy, urolithiasis infections ...) and glomerular diseases (IgA nephropathy, systemic lupus erythematosus ...) among others have benefited from substantial improvements of renal replacement therapies in the last decades and have a substantially prolonged lifespan. However, chronic renal insufficiency and dialysis maintain them under a state of chronic oxidative stress which is associated with an increased risk of cancer. The management of cancer in such a population is particularly challenging. Very little is known about cytotoxic drug management in ESRD patients and even less about the optimal timing and necessary dosage adjustments depending on dialysis sessions. A lack of knowledge and data concerning the use of chemotherapy in renal insufficiency may lead to an improper use of chemotherapy and fatal toxic effects in these patients. Furthermore, the SmPC (Summary of Product Characteristics) is often insufficiently documented.

Because most cytotoxic drugs used are excreted predominantly in the urine as unchanged drug or active/toxic metabolite(s), any reduction in renal clearance may result in the accumulation of potentially toxic components and overdose. It is also important to distinguish between drug dosage adjustment and nephrotoxicity. In HD patients, renal toxicity is no more a problem, but patients are still exposed to all other potential dose-related side-effects. The dosage of chemotherapeutic agents used in these patients will thus frequently require dosage reduction to avoid severe toxic effects. Therefore, in HD patients, careful dosage adjustment is mandatory to optimize exposure to cytotoxic drugs and to reduce the risk of adverse effects.

Table 3. Dosage adjustment recommendations for cytotoxic drugs in HD

Drug	Primary elimination pathway	Metabolites	Dosage adjustment, yes/no	Timing of administration	Recommended dose in HD	Grading of the recommendation
5-FU	Respiratory	Active	No	After HD	Standard dose	C
Capecitabine	Urinary	Active	Yes	After HD ^a	No data ^a	–
Carboplatin	Urinary	No data	Yes	After HD	Dose = $AUC \times (25 + 0)$ [21]	B
Cisplatin	Urinary	Inactive ^b	Yes	After HD	Reduction of 50%–75%	B
Cyclophosphamide	Urinary	Active and inactive	Yes	After HD	Reduction of 25%	B
Docetaxel	Faeces	Inactive	Yes	After or before HD	65 mg/m ²	C
Doxorubicin	Faeces	Active and inactive	No	After HD	Standard dose	C
Epirubicin	Faeces	Active	No	After HD	Standard dose	C
Etoposide	Faeces	Active	Yes	After or before HD	Reduction of 50%	B
Gemcitabine	Urinary	Inactive	No	6–12 h before HD	Standard dose	B
Irinotecan	Faeces	Active and inactive	Yes	After HD	No data	–
Methotrexate	Urinary	Active and inactive	Yes	After HD ^a	Reduction of 75% ^a	C
Oxaliplatin	Urinary	Active and inactive	Yes	After HD ^a	Reduction of ~30% ^a	C
Paclitaxel	Faeces	Inactive	No	After or before HD	Standard dose	B
Vinorelbine	Faeces	Active	Yes	After HD	i.v.: Reduction of 20%–33%	C

^aShould be avoided in HD patients.

^bIrreversibly bound to albumin.

5-FU, 5-fluorouracil; HD, hemodialysis.

Table 4. Anticancer protocols (eight examples of frequent protocols) in HD patients

Protocol	Composition	Dosage adjustment, yes/no	Recommended doses in HD
Saltz regimen	Irinotecan (CPT-11), leucovorin, 5-FU	Yes	CPT-11: 50 mg/m ² weekly; leucovorin: 10 mg/m ² ; 5-FU: 400 mg/m ² (after HD)
FOLFOX4	Oxaliplatin, 5-FU	Yes	Oxaliplatin: 32 mg/m ² ; 5-FU: i.v. bolus 240 mg/m ² , then i.v. infusion 400 mg/m ²
FOLFIRI	Irinotecan, 5-FU	Yes	Irinotecan: 120–180 mg/m ² resulted in two patient deaths from febrile neutropenia
FEC100	Cyclophosphamide, epirubicin, 5-FU	Yes	Cyclophosphamide: 375 mg/m ² ; epirubicin: 100 mg/m ² ; 5-FU: 500 mg/m ²
Carboplatin + docetaxel	Carboplatin, docetaxel	Yes	Carboplatin: Calvert, dose (mg) = $AUC \times (0 + 25)$; docetaxel: 65 mg/m ²
Cisplatin + gemcitabine	Cisplatin, gemcitabine	Yes	Cisplatin: 25 mg/m ² ; gemcitabine: 1000–1250 mg/m ²
Cisplatin + docetaxel	Cisplatin, docetaxel	Yes	Cisplatin: 25 mg/m ² ; docetaxel: 65 mg/m ²
Cisplatin + paclitaxel	Cisplatin, paclitaxel	Yes	Cisplatin: 25 mg/m ² ; paclitaxel: 135 mg/m ² over 24 h or 175 mg/m ² over 3 h

5-FU, 5-fluorouracil; HD, hemodialysis.; FEC, fluorouracil, epirubicin, cyclophosphamide.

In such patients, pharmacokinetic studies are very important to measure the pharmacokinetic parameters in HD patients and to compare these data with those of patients with normal renal function.

This review provides a unique opportunity for clinicians involved in the management of dialyzed patients with cancer as it gathers all the updated information from the literature. Though mostly on the basis of small case series, it provides

preliminary practical guidelines, which have been implemented in routine practice for years through a prescription handbook edited in France, the 'GPR Anticancéreux. Guide de Prescription et Rein'. This review on 15 common anticancer drugs reports that 10 of these need a dose adjustment in HD patients (Table 3). Also, the doses of most chemotherapy protocols must be adapted to renal function (Table 4). Furthermore, for two of these (capecitabine and irinotecan),

there were not enough data to recommend a specific dosage in HD patients. Most of the recommendations are on the basis of case reports or case series and were similar to another review published recently on the general topic of chemotherapy-associated renal dysfunction [75]. This underlines the need for prospective pharmacokinetic studies to assess the characteristics of cytotoxic drugs in HD patients.

conclusions

The increased incidence of malignancies in patients with chronic renal failure is now well established [2–4]. Evidence-based medicine will be increasingly necessary for cancer management in this still orphan but increasing population of patients. This review provides preliminary recommendations for dose reduction and administration timing for the most used cytotoxic drugs in HD patients. In the absence of data on a drug, it may be advisable to use any other appropriate drug for which clear dosage adjustment recommendations are available. Larger pharmacokinetic studies on cytotoxic drugs will be mandatory to provide strong evidence-based guidelines for the management of cancer in HD patients.

acknowledgements

This paper has not been published previously in whole or part and is not under consideration for publication elsewhere.

disclosure

The authors have no conflicts of interest to declare.

references

- Schupp N, Stopper H, Rutkowski P et al. Effect of different hemodialysis regimens on genomic damage in end-stage renal failure. *Semin Nephrol* 2006; 26: 28–32.
- Matas AJ, Simmons RL, Kjellstrand CM et al. Increased incidence of malignancy during chronic renal failure. *Lancet* 1975; 1: 883–886.
- Sutherland GA, Glass J, Gabriel R. Increased incidence of malignancy in chronic renal failure. *Nephron* 1977; 18: 182–184.
- Cengiz K. Increased incidence of neoplasia in chronic renal failure (20-year experience). *Int Urol Nephrol* 2002; 33: 121–126.
- Uchida K, Shoda J, Sugahara S et al. Comparison and survival of patients receiving hemodialysis and peritoneal dialysis in a single center. *Adv Perit Dial* 2007; 23: 144–149.
- Vajdic CM, McDonald SP, McCredie MR et al. Cancer incidence before and after kidney transplantation. *JAMA* 2006; 296: 2823–2831.
- Rowland M, Tozer T. *Dialysis in Clinical Pharmacokinetics. Concepts and Applications*, 3rd edition. Philadelphia, PA: Lippincott Williams & Wilkins 1995.
- Reetze-Bonorden P, Bohler J, Keller E. Drug dosage in patients during continuous renal replacement therapy. Pharmacokinetic and therapeutic considerations. *Clin Pharmacokinet* 1993; 24: 362–379.
- Launay-Vacher V, Izzedine H, Baumelou A et al. FHD: an index to evaluate drug elimination by hemodialysis. *Am J Nephrol* 2005; 25: 342–351.
- Launay-Vacher V, Oudard S, Janus N et al. Prevalence of renal insufficiency in cancer patients and implications for anticancer drug management: the renal insufficiency and anticancer medications (IRMA) study. *Cancer* 2007; 110: 1376–1384.
- Lichtman SM, Wildiers H, Launay-Vacher V et al. International Society of Geriatric Oncology (SIOG) recommendations for the adjustment of dosing in elderly cancer patients with renal insufficiency. *Eur J Cancer* 2007; 43: 14–34.
- Launay-Vacher V, Karie S, Deray G. *GPR Anticancéreux*, 4th edition. Paris, France: MEDITIONS International 2009.
- Iyer L, Ratain MJ. 5-fluorouracil pharmacokinetics: causes for variability and strategies for modulation in cancer chemotherapy. *Cancer Invest* 1999; 17: 494–506.
- Akiyama S, Nakayama H, Takami H et al. Pharmacodynamic study of the Saltz regimen for metastatic colorectal cancer in a hemodialyzed patient. *Chemotherapy* 2007; 53: 418–421.
- Ohnishi T, Kanoh T, Shiozaki K et al. [FOLFOX 4 in a patient with metastatic colorectal cancer on hemodialysis due to chronic renal failure]. *Gan To Kagaku Ryoho* 2007; 34: 1299–1302.
- Rengelshausen J, Hull WE, Schwenger V et al. Pharmacokinetics of 5-fluorouracil and its catabolites determined by ¹⁹F nuclear magnetic resonance spectroscopy for a patient on chronic hemodialysis. *Am J Kidney Dis* 2002; 39: E10.
- Rebibou JM, Chauffert B, Dumas M et al. Combined chemotherapy and radiotherapy for esophageal carcinoma in a hemodialyzed patient. Long-term survival. *Nephron* 1996; 74: 611–612.
- Chung YL, Troy H, Judson IR et al. Noninvasive measurements of capecitabine metabolism in bladder tumors overexpressing thymidine phosphorylase by fluorine-19 magnetic resonance spectroscopy. *Clin Cancer Res* 2004; 10: 3863–3870.
- Dhillon S, Scott LJ. Capecitabine: in advanced gastric or oesophagogastric cancer. *Drugs* 2007; 67: 601–610.
- Poole C, Gardiner J, Twelves C et al. Effect of renal impairment on the pharmacokinetics and tolerability of capecitabine (Xeloda) in cancer patients. *Cancer Chemother Pharmacol* 2002; 49: 225–234.
- Calvert AH, Newell DR, Gumbrell LA et al. Carboplatin dosage: prospective evaluation of a simple formula based on renal function. *J Clin Oncol* 1989; 7: 1748–1756.
- Li YF, Fu S, Hu W et al. Systemic anticancer therapy in gynecological cancer patients with renal dysfunction. *Int J Gynecol Cancer* 2007; 17(4): 739–763.
- Chatelut E, Rostaing L, Gualano V et al. Pharmacokinetics of carboplatin in a patient suffering from advanced ovarian carcinoma with hemodialysis-dependent renal insufficiency. *Nephron* 1994; 66: 157–161.
- Prestayko AW, D'Aoust JC, Isell BF et al. Cisplatin (cis-diamminedichloroplatinum II). *Cancer Treat Rev* 1979; 6: 17–39.
- Tanabe N, Goto M, Morita H et al. Pharmacokinetics of cis-diammine-dichloroplatin in a hemodialysis patient. *Cancer Invest* 1991; 9: 629–635.
- Gorodetsky R, Vexler A, Bar-Khaim Y et al. Plasma platinum elimination in a hemodialysis patient treated with cisplatin. *Ther Drug Monit* 1995; 17: 203–206.
- Kurusu A, Hata T, Owada A. Full-dose chemotherapy for esophageal cancer patient under hemodialysis. *Nephron* 2002; 92: 960.
- Watanabe R, Takiguchi Y, Moriya T et al. Feasibility of combination chemotherapy with cisplatin and etoposide for haemodialysis patients with lung cancer. *Br J Cancer* 2003; 88: 25–30.
- de Jonge ME, Huitema AD, Rodenhuis S et al. Clinical pharmacokinetics of cyclophosphamide. *Clin Pharmacokinet* 2005; 44: 1135–1164.
- Haubitz M, Bohnenstengel F, Brunkhorst R et al. Cyclophosphamide pharmacokinetics and dose requirements in patients with renal insufficiency. *Kidney Int* 2002; 61: 1495–1501.
- Juma FD, Rogers HJ, Trounce JR. Effect of renal insufficiency on the pharmacokinetics of cyclophosphamide and some of its metabolites. *Eur J Clin Pharmacol* 1981; 19: 443–451.
- Extra JM, Rousseau F, Bruno R et al. Phase I and pharmacokinetic study of Taxotere (RP 56976; NSC 628503) given as a short intravenous infusion. *Cancer Res* 1993; 53: 1037–1042.
- Mencoboni M, Olivieri R, Vannozzi MO et al. Docetaxel pharmacokinetics with pre- and post-dialysis administration in a hemodialyzed patient. *Chemotherapy* 2006; 52: 147–150.
- Hochegger K, Lhotka K, Mayer G et al. Pharmacokinetic analysis of docetaxel during haemodialysis in a patient with locally advanced non-small cell lung cancer. *Nephrol Dial Transplant* 2007; 22: 289–290.
- Gabizon A, Catane R, Uziel B et al. Prolonged circulation time and enhanced accumulation in malignant exudates of doxorubicin encapsulated in polyethylene-glycol coated liposomes. *Cancer Res* 1994; 54: 987–992.

36. Yoshida H, Goto M, Honda A et al. Pharmacokinetics of doxorubicin and its active metabolite in patients with normal renal function and in patients on hemodialysis. *Cancer Chemother Pharmacol* 1994; 33: 450–454.
37. Weenen H, Lankelma J, Penders PG et al. Pharmacokinetics of 4'-epi-doxorubicin in man. *Invest New Drugs* 1983; 1: 59–64.
38. Gori S, Rulli A, Mosconi AM et al. Safety of epirubicin adjuvant chemotherapy in a breast cancer patient with chronic renal failure undergoing hemodialytic treatment. *Tumori* 2006; 92: 364–365.
39. Hande KR, Wedlund PJ, Noone RM et al. Pharmacokinetics of high-dose etoposide (VP-16-213) administered to cancer patients. *Cancer Res* 1984; 44: 379–382.
40. Holthuis JJ, Van de Vyver FL, van Oort WJ et al. Pharmacokinetic evaluation of increasing dosages of etoposide in a chronic hemodialysis patient. *Cancer Treat Rep* 1985; 69: 1279–1282.
41. Joel SP, Shah R, Clark PI et al. Predicting etoposide toxicity: relationship to organ function and protein binding. *J Clin Oncol* 1996; 14: 257–267.
42. Inoue A, Saijo Y, Kikuchi T et al. Pharmacokinetic analysis of combination chemotherapy with carboplatin and etoposide in small-cell lung cancer patients undergoing hemodialysis. *Ann Oncol* 2004; 15: 51–54.
43. D'Incalci M, Rossi C, Zucchetti M et al. Pharmacokinetics of etoposide in patients with abnormal renal and hepatic function. *Cancer Res* 1986; 46: 2566–2571.
44. Suzuki S, Koide M, Sakamoto S et al. Pharmacokinetics of carboplatin and etoposide in a haemodialysis patient with Merkel-cell carcinoma. *Nephrol Dial Transplant* 1997; 12: 137–140.
45. Abbruzzese JL, Grunewald R, Weeks EA et al. A phase I clinical, plasma, and cellular pharmacology study of gemcitabine. *J Clin Oncol* 1991; 9: 491–498.
46. Masumori N, Kunishima Y, Hirobe M et al. Measurement of plasma concentration of gemcitabine and its metabolite dFdU in hemodialysis patients with advanced urothelial cancer. *Jpn J Clin Oncol* 2008; 38: 182–185.
47. Kiani A, Kohne CH, Franz T et al. Pharmacokinetics of gemcitabine in a patient with end-stage renal disease: effective clearance of its main metabolite by standard hemodialysis treatment. *Cancer Chemother Pharmacol* 2003; 51: 266–270.
48. Slatter JG, Schaaf LJ, Sams JP et al. Pharmacokinetics, metabolism, and excretion of irinotecan (CPT-11) following I.V. infusion of [(14)C]CPT-11 in cancer patients. *Drug Metab Dispos* 2000; 28: 423–433.
49. Gupta E, Vyas V, Ahmed F et al. Pharmacokinetics of orally administered camptothecins. *Ann N Y Acad Sci* 2000; 922: 195–204.
50. Venat-Bouvet L, Saint-Marcoux F, Lagarde C et al. Irinotecan-based chemotherapy in a metastatic colorectal cancer patient under haemodialysis for chronic renal dysfunction: two cases considered. *Anticancer Drugs* 2007; 18: 977–980.
51. Stemmler J, Weise A, Hacker U et al. Weekly irinotecan in a patient with metastatic colorectal cancer on hemodialysis due to chronic renal failure. *Onkologie* 2002; 25: 60–63.
52. Huffman DH, Wan SH, Azarnoff DL et al. Pharmacokinetics of methotrexate. *Clin Pharmacol Ther* 1973; 14: 572–579.
53. Bleyer WA. The clinical pharmacology of methotrexate: new applications of an old drug. *Cancer* 1978; 41: 36–51.
54. Ellman MH, Ginsberg D. Low-dose methotrexate and severe neutropenia in patients undergoing renal dialysis. *Arthritis Rheum* 1990; 33: 1060–1061.
55. Nakamura M, Sakemi T, Nagasawa K. Severe pancytopenia caused by a single administration of low dose methotrexate in a patient undergoing hemodialysis. *J Rheumatol* 1999; 26: 1424–1425.
56. Chatham WW, Morgan SL, Alarcon GS. Renal failure: a risk factor for methotrexate toxicity. *Arthritis Rheum* 2000; 43: 1185–1186.
57. Boulanger H, Launay-Vacher V, Hierniaux P et al. Severe methotrexate intoxication in a haemodialysis patient treated for rheumatoid arthritis. *Nephrol Dial Transplant* 2001; 16: 1087.
58. Basile C, Montanaro A, Semeraro A. Should low-dose methotrexate therapy be prescribed to dialysis patients? *Nephrol Dial Transplant* 2002; 17: 530–531.
59. Chess JA, Scholey G, Mikhail AI. Neutropenia associated with the use of low-dose methotrexate in a peritoneal dialysis patient. *Nephrol Dial Transplant* 2004; 19: 2158–2159.
60. Gauthier E, Gimonet JF, Piedbois P et al. [Effectiveness of hemodialysis in a case of acute methotrexate poisoning]. *Presse Med* 1990; 19: 2023–2025.
61. Wall SM, Johansen MJ, Molony DA et al. Effective clearance of methotrexate using high-flux hemodialysis membranes. *Am J Kidney Dis* 1996; 28: 846–854.
62. Saland JM, Leavey PJ, Bash RO et al. Effective removal of methotrexate by high-flux hemodialysis. *Pediatr Nephrol* 2002; 17: 825–829.
63. Graham MA, Lockwood GF, Greenslade D et al. Clinical pharmacokinetics of oxaliplatin: a critical review. *Clin Cancer Res* 2000; 6: 1205–1218.
64. Takimoto CH, Remick SC, Sharma S et al. Dose-escalating and pharmacological study of oxaliplatin in adult cancer patients with impaired renal function: a National Cancer Institute Organ Dysfunction Working Group Study. *J Clin Oncol* 2003; 21: 2664–2672.
65. Takimoto CH, Graham MA, Lockwood G et al. Oxaliplatin pharmacokinetics and pharmacodynamics in adult cancer patients with impaired renal function. *Clin Cancer Res* 2007; 13: 4832–4839.
66. Shitara K, Munakata M, Muto O et al. Hepatic arterial infusion of oxaliplatin for a patient with hepatic metastases from colon cancer undergoing hemodialysis. *Jpn J Clin Oncol* 2007; 37(7): 540–543.
67. Matoba S, Sawada T, Toda S et al. [Modified FOLFOX6 in a patient on hemodialysis with metastatic colorectal cancer]. *Gan To Kagaku Ryoho* 2008; 35: 673–675.
68. Woo MH, Gregorik D, Shearer PD et al. Pharmacokinetics of paclitaxel in an anephric patient. *Cancer Chemother Pharmacol* 1999; 43: 92–96.
69. Yokoyama Y, Futagami M, Higuchi T et al. Pharmacokinetic analysis of paclitaxel and carboplatin in a patient with advanced ovarian cancer during hemodialysis—case report. *Eur J Gynaecol Oncol* 2006; 27: 437–439.
70. Baur M, Fazeny-Doerner B, Olsen SJ et al. High dose single-agent paclitaxel in a hemodialysis patient with advanced ovarian cancer: a case report with pharmacokinetic analysis and review of the literature. *Int J Gynecol Cancer* 2008; 18: 564–570.
71. Balat O, Kudelka AP, Edwards CL et al. A case report of paclitaxel administered to a patient with platinum-refractory ovarian cancer on long-term hemodialysis. *Eur J Gynaecol Oncol* 1996; 17: 232–233.
72. Watanabe M, Aoki Y, Tomita M et al. Paclitaxel and carboplatin combination chemotherapy in a hemodialysis patient with advanced ovarian cancer. *Gynecol Oncol* 2002; 84: 335–338.
73. Mori M, Takeda E, Sakai K et al. [A case of non-small cell lung carcinoma successfully treated with carboplatin and weekly paclitaxel under renal dysfunction]. *Gan To Kagaku Ryoho* 2004; 31: 2061–2064.
74. Krikorian A, Rahmani R, Bromet M et al. Pharmacokinetics and metabolism of Navelbine. *Semin Oncol* 1989; 16: 21–25.
75. Sahni V, Choudhury D, Ahmed Z. Chemotherapy-associated renal dysfunction. *Nat Rev Nephrol* 2009; 5: 450–462.

Copyright of Annals of Oncology is the property of Oxford University Press / UK and its content may not be copied or emailed to multiple sites or posted to a listserv without the copyright holder's express written permission. However, users may print, download, or email articles for individual use.